

Jøtul I 620 konseptet

Jøtul I 620 F BP cat no 30051910

Jøtul I 620 FL BP cat no 30051935

Jøtul I 620 FR BP cat no 30051934

Jøtul I 620 FRL BP cat no 30051936

BP = Sort lakk/Black paint

<i>Pos. no.</i>	<i>Spareparts</i>	<i>Benevnelse</i>	<i>Description</i>	<i>Dim./Spec.</i>
1	12044799	Stuss uteluft Ø80/100	Inlet Air Ø80/100	Cast Iron min 4mm thickness
2	12051414	Bunnplate	Bottom Plate	Cast Iron min 4mm thickness
3	12051913	Bakplate	Rear Plate	Cast Iron min 4mm thickness
4	12051914	Topplate	Top Plate	Cast Iron min 4mm thickness
5	12044980	Sidestykke H/V	Side Plate R/L	Cast Iron min 4mm thickness
6	12052720	Dør komplett u/glass BP	Door compl w/o glass	Cast Iron min 4mm thickness
7	12051915	Spylebrem	Flushing Brim	Cast Iron min 4mm thickness
8	12051929	Brennplate bakre	Burn Plate Rear	Cast Iron min 4mm thickness
9	12051918	Ledeplate nedre	Deflector	Cast Iron min 4mm thickness
10	12051924	Fyrbunn	Inner Bottom	Cast Iron min 4mm thickness
11	12051921	Varmeveksler /røykklokke	Heat Exchanger / Smoke outlet	Cast Iron min 4mm thickness
12	12047292	Ventildeksel Innv. MK2	Valve Cover Int. MK2	Cast Iron min 4mm thickness
13	12047291	Bunndeksel MK2	Bottom Cover MK2	Cast Iron min 4mm thickness
14	12044967	Bakdeksel	Rear Cover	Cast Iron min 4mm thickness
15	12044968	Dørlist H/V	Door List R/L	Cast Iron min 4mm thickness
16	12051919	Luftkanal høyre	Air Channel Right	Cast Iron min 4mm thickness
17	12051920	Luftkanal venstre	Air Channel Left	Cast Iron min 4mm thickness
18	12052722	Kubbestopper BP	Log Retainer BP	Cast Iron min 4mm thickness
19	12044975	Luftkanal fyrbunn	Air Distributor Bottom	Cast Iron min 4mm thickness
20	12044855	Lokk uteluft Ø80/100	Lid Air Ø80/100	Cast Iron min 4mm thickness
21	12052721	Ledeplate øvre	Deflector upper	Cast Iron min 4mm thickness
22	12044956	Lokk side	Lid side	Cast Iron min 4mm thickness
23	12044961	Brennplate høyre	Burn plate right	Cast Iron min 4mm thickness
24	12044962	Brennplate venstre	Burn plate left	Cast Iron min 4mm thickness
25	12044978	Ramme front H/V	Frame front R/L	Cast Iron min 4mm thickness
26	12052719	Ramme topp/bunn	Frame Topp / Bottom	Cast Iron min 4mm thickness
27	12044979	Ramme side H/V	Frame side R/L	Cast Iron min 4mm thickness
40	10051499	Skjermpate side forlenger	Heatshield Side Extention	Aluzinc DX51D AZ
41	10053602	Skjermpate forlenger	Heatshield Extention	Aluzinc DX51D AZ
42	10051500	Skjermpate bakre	Heatshild Rear	Aluzinc DX51D AZ
43	10038451	Skjermpate venstre	Heatshild Left	Aluzinc DX51D AZ
44	10038450	Skjermpate høyre	Heatshild Right	Aluzinc DX51D AZ
45	10047776	Ventil oppten. kompl MK2	Valve Assembly Ignite MK2	Steel
46	10047777	Ventil primær kompl MK2	Valve Assembly Primary MK2	Steel
47	10038474	Dørhengsel komplett	Door Hinge Complete	Steel
48	10038478	Dørlås komplett høyre	Door Lock Complete Right	Steel
49	10038480	Dørhåndtak komplett høyre	Door Handle Complete Right	Steel
50	10038490	Beslag dørlås	Bracket Door Lock	Steel
51	10038553	Hvelvlås	Baffle Lock	Stainless AISI 316
52	10047202	Ventilfjær	Valve Spring	Steel
53	10026601	Glassklips I570 25X18	Glass Clip I570 25X18	Stainless Steel

Jøtul I 620 konseptet

Jøtul I 620 F BP cat no 30051910

Jøtul I 620 FL BP cat no 30051935

Jøtul I 620 FR BP cat no 30051934

Jøtul I 620 FRL BP cat no 30051936

BP = Sort lakk/Black paint

Pos. no.	Spareparts	Benevnelse	Description	Dim./Spec.
54	10051708	Rammefeste I 520 / I 620	Frame Clip I 520 / I 620	Stainless Steel
59	10051513	Isol. matte fyrbunn	Insul. Blanket Base Plate	Superwool
60	10038562	Isolasjonsmatte side	Insulation blanket side	Superwool
61	10051882	Isol. matte bak	Insul. Blanket Rear	Superwool
62	10051512	Hvelv	Baffle	Vermiculite
63	10051511	Glass dør	Glas Door	Ceramic glass 4mm
64	10038464	Glass side	Glass side	Ceramic glass 4mm
65		Pakn for sideglass/brennplate Ø6,4 m/lim	Gasket for side glas Ø6,4 with glue	LD 250-2 graph Ø6,4x1120mm
66		Pakn for ventildeksel Ø6,4 m/lim	Gasket for Valve Cover Ø6,4 w/glue	LD 250-2 graph Ø6,4x1380mm
67		Pakn for bunndeksel Ø6,4 m/lim	Gasket for Bottom Cover Ø6,4 w/glue	LD 250-2 graph Ø6,4x1230mm
68		Pakn for røykkloke Ø6,4 m/lim	Gasket for flue outlet cover Ø6,4 w/glue	LD 250-2 graph Ø6,4x1500mm
69		Pakn for bakdeksel Ø6,4 m/lim	Gasket for rear cover Ø6,4 w/glue	LD 250-2 graph Ø6,4x400mm
70		Pakning for glass Ø6,4 m/lim	Gasket for glas Ø6,4 with glue	LD 250-2 graph Ø6,4x2720mm
71		Pakn snor for dør Ø9,1mm	Gasket for door Ø9,1mm	LD-360 graph Ø9,1x2500mm
72		Pakn for bakplate Ø6,4 m/lim	Gasket for back plate Ø6,4 w/glue	LD 250-2 graph Ø6,4x1500mm
80	10023650	Skruer sett M6x50 DIN 916	Socket Set Screw M6x50 DIN 916	Steel
81	10023538	Skruer sekskant M8x35 Elzn DIN558	Screw Hexagon M8x35 Elzn DIN558	Steel
82	10038419	Høydejusteringsskrue M8x30	Hight Adjustment Screw M8x30	Steel
83	10024197	Hylse Ø12/8,2 X 10	Sleeve Ø12/8,2 X 10	Steel
84	10023544	6kt skr m/fl M6x10 DIN6921 8.8	Hex FI Bolt DIN6921-M6x10-8.8	Steel
85	10023662	6kt skr m/fl M8x20 DIN6921 8.8	Hex FI Bolt DIN6921-M8x20-8.8	Steel
86	10023663	6kt skr m/fl M8x25 DIN6921 8.8	Hex FI Bolt DIN6921-M8x25-8.8	Steel
87	10023665	6kt skr m/fl M8x40 DIN6921 8.8	Hex FI Bolt DIN6921-M8x40-8.8	Steel
88	10023561	Skruer sylh inn6k DIN7984 M6x8-8.8	Hex Socket Head Cap Screw DIN7984 M6x8-8.8	Steel
89	10023586	Skruer senkh innv6k DIN7991 M6x12-10.9	Flat Head Countersunk Socket DIN7991 M6x12-10.9	Steel
90	10023588	Skruer sylh innv6k DIN 912 M6x12	Hex Socket Head Cap Screw DIN 912 M6x12	Steel
91	10023595	Skruer senkh inn6k DIN7991 M8x16-10.9	Flat Head Countersunk Socket DIN7991 M8x16-10.9	Steel
92	10023667	6kt mutter m/f M8 DIN6923 8	Hex flange nut M8 DIN6923 8	Steel
93	10023680	Skruer platesekskant flens 4,2x13 DIN 6928	Tapping Screw 4,2x13 DIN 6928	Steel
		Tilleggsutstyr / Options		
	51052483	Gulvplate BP(foran omr.) NO,SE,FI	Floor Plate BP (front of product) NO,SE,FI	Steel
	50053494	Ventilasjonsramme WP (1stk)	Ventilation Frame WP (1pcs)	Steel, Hole 548x80mm
	50053708	Ventilasjonsramme BP (1stk)	Ventilation Frame BP (1pcs)	Steel, Hole 548x80mm
	51012164	Utelufttilkobling Ø100mm	Outside Air Connection Ø100mm	
	151280	Startkobling for Startmodul, ventilert stålpipeline	Start Adaptor For Start Element, Ventilated Steel Chimney	Ø150mm
	158020	Startmodul for tilluftsett, Ø100, ventilert stålpipeline	Start Element For Adaptor Kit, Ø100, Ventilated Steel Chimney	Ø150mm, L=550mm
	101695-100	Tilluftsett for Jøtul helisolert ventilert stålpipeline	Adaptor Kit For Jøtul Fully Insulated And Ventilated Steel Chimney	Ø100
100	50045754	Dørlås komplett høyrehengsel	Door Lock Complete Right Hinge	

Jøtul I 620 konseptet

Jøtul I 620 F BP cat no 30051910

Jøtul I 620 FL BP cat no 30051935

Jøtul I 620 FR BP cat no 30051934

Jøtul I 620 FRL BP cat no 30051936

BP = Sort lakk/Black paint

<i>Pos. no.</i>	<i>Spareparts</i>	<i>Benevnelse</i>	<i>Description</i>	<i>Dim./Spec.</i>
		Emballasje:		
	10051520	EMB TRE BUNNPALL I620	EMB Wood bottom pallet I620	Wood
	10051521	EMB TRE TOPP PALL I620	EMB Wood top pallet I621	Wood
	10051522	EMB HJØRNESTØTTE I620	EMB corner support I620	Wood
	10051523	EMB PAPP SJAKTEL I620	EMB carboard slotted I620	Cardboard
	10051613	Hvelv stransport sikring	Baffle transit supports	Styrofoam
				Draw.no: 9000229-P02